£

and Public Health

International Journal of
Environmental Research

Article

Environmental Footprint of Wastewater Treatment: A Step
Forward in the Use of Toxicological Tools

Giorgio Bertanza L2 Jennifer Boniotti 3, Elisabetta Ceretti 4, Donatella Feretti 240, Giovanna Mazzoleni 23,

3

Michele Menghini !, Roberta Pedrazzani >>*({), Nathalie Steimberg >3, Chiara Urani >°,
Gaia Claudia Viviana Viola 4, Ilaria Zerbini  and Emanuele Ziliani 7

check for

updates
Citation: Bertanza, G.; Boniotti, J.;
Ceretti, E.; Feretti, D.; Mazzoleni, G.;
Menghini, M.; Pedrazzani, R.;
Steimberg, N.; Urani, C.; Viola, G.C.V,;
et al. Environmental Footprint of
Wastewater Treatment: A Step
Forward in the Use of Toxicological
Tools. Int. |. Environ. Res. Public
Health 2021, 18, 6827. https://
doi.org/10.3390/ijerph18136827

Academic Editor: Chunping Yang

Received: 10 May 2021
Accepted: 19 June 2021
Published: 25 June 2021

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-

iations.

Copyright: © 2021 by the authors.
Licensee MDPI, Basel, Switzerland.
This article is an open access article
distributed under the terms and
conditions of the Creative Commons
Attribution (CC BY) license (https://
creativecommons.org/licenses /by /
4.0/).

DICATAM—Department of Civil, Environmental, Architectural Engineering and Mathematics,
University of Brescia, Via Branze 43, I-25123 Brescia, Italy; giorgio.bertanza@unibs.it (G.B.);
m.menghini@studenti.unibs.it (M.M.)

2 MISTRAAL Interdepartmental University Research Center—MISTRAL—Integrated Study Models for the
Protection of Health and Prevention in Life and Work Environments, DSCS, Department of Clinical and
Experimental Sciences, University of Brescia, Viale Europa 11, I-25123 Brescia, Italy;
donatella.feretti@unibs.it (D.E.); giovanna.mazzoleni@unibs.it (G.M.); nathalie.steimberg@unibs.it (N.S.);
chiara.urani@unimib.it (C.U.)

DSCS—Department of Clinical and Experimental Sciences, University of Brescia, Viale Europa 11,
1-25123 Brescia, Italy; jenniferboniotti@yahoo.it

DSMC—Department of Medical and Surgical Specialities, Radiological Sciences and Public Health,
University of Brescia, Viale Europa 11, I-25123 Brescia, Italy; elisabetta.cerettil@unibs.it (E.C.);
gaia.viola@unibs.it (G.C.V.V.); ilaria.zerbini@unibs.it (I.Z.)

DIMI—Department of Mechanical and Industrial Engineering, University of Brescia, Via Branze 38,
1-25123 Brescia, Italy

DISAT—Department of Earth and Environmental Sciences, University of Milan—Bicocca, Piazza della
Scienza 1, I-20126 Milano, Italy

DICAr—Department of Civil Engineering and Architecture, University of Pavia, Via Ferrata 1,

1-27100 Pavia, Italy; e.ziliani00l@studenti.unibs.it

*  Correspondence: roberta.pedrazzani@unibs.it; Tel.: +39-030-3715505; Fax: +39-030-3702448

Abstract: The assessment of the actual impact of discharged wastewater on the whole ecosystem
and, in turn, on human health requires the execution of bioassays. In effect, based on the chemical
characterization alone, the synergistic/antagonistic effect of mixtures of pollutants is hardly estimable.
The aim of this work was to evaluate the applicability of a battery of bioassays and to suggest a
smart procedure for results representation. Two real wastewater treatment plants were submitted to
analytical campaigns. Several baseline toxicity assays were conducted, together with tests for the
determination of endocrine activity, genetic toxicity and carcinogenicity of wastewater. A “traffic
light” model was adopted for an easy-to-understand visualization of the results. Although the legal
prescriptions of chemical parameters are fully complied with, bioassays show that a certain biological
activity still residues in the treated effluents. Moreover, influent and effluent responses are not always
appreciably different. Some tests employing human cells were revealed to be only partially adequate
for environmental applications. An interesting and helpful development of the present approach
would consist in the estimation of biological equivalents of toxicity, as shown for the estrogenic
compound 17-f3-estradiol.

Keywords: activated sludge; baseline toxicity; carcinogenicity; endocrine disruption; genetic toxic-
ity; mutagenicity

1. Introduction

Water policies have been changing progressively during the recent decades, keeping
up with the awareness of the need to save and preserve this resource.

The protection of water resources (in terms of volume and quality) goes far beyond
mere compliance with the existing legal limits and guidelines: a radical change of perspec-

Int. |. Environ. Res. Public Health 2021, 18, 6827. https://doi.org/10.3390/ijerph18136827

https:/ /www.mdpi.com/journal/ijerph


https://www.mdpi.com/journal/ijerph
https://www.mdpi.com
https://orcid.org/0000-0002-8455-6174
https://orcid.org/0000-0003-2796-1517
https://orcid.org/0000-0001-7695-0991
https://doi.org/10.3390/ijerph18136827
https://doi.org/10.3390/ijerph18136827
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/ijerph18136827
https://www.mdpi.com/journal/ijerph
https://www.mdpi.com/article/10.3390/ijerph18136827?type=check_update&version=2

Int. J. Environ. Res. Public Health 2021, 18, 6827 2 of 22

tive has been increasingly needed, leading to water resources being considered as part of
complex ecosystems, where abiotic factors and biotic components coexist. Consequently,
the entire supply chain, from the catchment of water for human consumption to its dis-
charge into the environment, is experiencing progressive improvements, with the final aim
to decrease the anthropogenic impact on waterbodies.

From this point of view, a careful and deep evaluation of potential effects of the Waste
Water Treatment Plant (WWTP) effluents discharged into surface water, on both ecosystem
and human health is of primary importance. WWTPs, in effect, may represent hotspots
for those trace pollutants collected by sewers: the upgrading and development of efficient
treatment technologies and the implementation of adequate process schemes represent the
first response to this issue. The choice of the optimal solutions, however, must be based on
the knowledge of the real impact of a plant [1-3].

It is widely recognized that a wastewater characterization focused only on chemical
analyses provides a partial representation of the effects of a WWTP effluent. Several studies,
indeed, have shown that only an integrated monitoring based both on chemical analyses
and biological assays can yield to a more realistic evaluation of sewage degradation and
detoxification performance of a WWTP [4-7]. In particular, testing an effluent as a whole,
via the exposure to particular organisms allows overcoming the limitations caused by
the very well-known phenomena of “something-from-nothing” and “a-lot-from-a-little”.
These events are due to the possible compresence of analytes with different modes of
toxic actions, also at concentrations lower than those causing quantifiable effects. Beside
these conventional tests commonly prescribed by the international and national laws,
deeper insights include the investigation of initiating key events, consisting in the very first
interactions of chemical stressors with specific targets. By this way, major health-relevant
toxicity pathways (e.g., endocrine disruption, tumor promotion) can be evidenced, even in
the awareness that early repairing mechanisms might take place.

The aforementioned statements, which are still valid for mixtures, are even more im-
portant in case of wastewater treatment processes, where physical, chemical and biological
transformations and decompositions lead to the production of new substances.

The results of an integrated monitoring, based on chemical analyses and toxicological
tests, could be successfully integrated in the environmental footprint evaluation based on a
Life Cycle Assessment (LCA) approach, which represents a useful tool for evaluating and
benchmarking the actual impact of products and organizations [8,9].

Notwithstanding the general scientific consensus about the invaluable role of bioassays
in environmental toxicity assessment, and the host of projects/studies/working groups
(e.g., Tox21 [10]; EUTox-Risk [11]; the OECD platform [12]; SeqAPASS [13]), there is still an
open debate about the choice of the most suitable tests, to be performed each time, also
because of the lack of experience regarding the applications on real WWTPs.

The main aim of this work is to contribute to cover the gap of knowledge caused by
the missed application of (existing or to be adjusted) bioassays, which are shown to be
a powerful tool for understanding the real interactions of matrices discharged into the
environment. Even more importantly, an attempt for overcoming ambiguity and misinter-
pretation of the results is presented. Common toxicological tools, such as tests performed
on crustaceans, algae and luminescent bacteria, have been designed for evaluating effluent
quality for legal purposes. The assessment of the real impact of wastewater discharge,
however, should include a wide range of different biological target [14]. Therefore, a clear,
broad and univocal synthetic way to represent ecotoxicological results should be developed.
In this work, an integrated monitoring approach, using complementary chemical analyses
and biological assays, was applied on two different WWTPs (one of these tested under two
different operative conditions). Experimental results were processed and a “traffic light”
easy-to-read representation was proposed.



Int. J. Environ. Res. Public Health 2021, 18, 6827 30f 22

2. Methods
2.1. The Studied WWTPs

The municipal WWTPs chosen as case studies are located in the North of Italy. WWTP
A (design size 370,000 p.e.) treats domestic wastewater with a remarkable contribution of
industrial discharge from the agro-food sector. WWTP B (design size 60,000 p.e.) treats
important amounts of winery effluents, which, during the grape harvest time (September
and October), increase the pollutant influent loads, respect to the “routine” period. Both
plants adopt the conventional activated sludge process. A detailed description is reported
in the following paragraphs (see also additional information in Table S1 of Supplemen-
tary Material).

2.1.1. WWTP A

WWTP A consists of: pre-treatments (coarse screening, fine screening, grit and oil
removal), primary settling (10,400 m?), pre-denitrification (7140 m?), oxidation/nitrification
(16,660 m?), secondary settling (26,140 m?). Excess sludge undergoes dynamic thickening,
anaerobic digestion and mechanical dewatering. The typical influent flowrate is equal
to 74,900 m3/d (median value of the years 2013-2017; standard deviation is 8800 m3/d).
Unlike the flowrate, the wastewater composition varies during winter and summer periods,
due to the contribution of the seasonal industrial activities (agro-food manufacturing sector).
Typical concentrations of the main pollutants are the following, in the summer and winter
periods, respectively. Standard deviations are reported between brackets. COD: 300 (42)
and 540 (85) mg/L; BODs: 170 (30) and 300 (63) mg/L; total nitrogen: 45 (8) and 70 (12)
mg/L; total phosphorus: 5.0 (0.8) and 7.2 (1.4) mg/L. Effluent concentrations are rather
stable all along the year as show by the following data. COD: 22.7 (8.0) mg/L; BODs:
5.8 (2.5) mg/L; total suspended solids: 8.5 (5.8) mg/L; total nitrogen: 14.5 (5.6) mg/L;
total phosphorus: 1.5 (0.9) mg/L. The sludge retention time in the aerated reactor is equal
to 8 & 2 d; wastewater temperature ranges between 15 and 26 °C (industrial discharges
prevent the temperature to drop below 15 °C in wintertime).

2.1.2. WWTP B

The WWTP B treatment train includes the following units: equalization (1300 m?), pre-
liminary treatments (coarse screening, fine screening, grit and oil removal), pre-denitrification
(2160 m> ), oxidation-nitrification (7120 m?), final sedimentation (4564 m> ), disk filtration,
UV disinfection. The sludge treatment line consists of dynamic thickening and mechanical
dewatering. The main influent characteristics in the routine and grape harvest periods, re-
spectively, are reported in the following (standard deviations between brackets). Flowrate:
20,300 (2500) and 26,170 (3100) m?/d; COD: 290 (32) and 430 (75) mg/L; BODs: 130 (18)
and 220 (40) mg/L; total nitrogen: 17 (2.0) and 18 (1.9) mg/L; total phosphorus: 2.5 (0.3)
and 3.3 (0.4) mg/L. As for the effluent, the typical characteristics of the two periods are the
following. COD: 17.3 (5.2) and 19.9 (6.3) mg/L; BODs: 6.9 (3.2) and 8.0 (4.1) mg/L; total
suspended solids: 6.9 (5.3) and 7.3 (6.0) mg/L; total nitrogen: 5.8 (3.0) and 5.0 (3.2) mg/L;
total phosphorus: 0.5 (0.3) and 0.4 (0.3) mg/L. The sludge retention time is kept between
15 and 25 days in aerated reactors. Wastewater temperature ranges between 10 and 25 °C.

2.2. Sampling Procedure

Three monitoring campaigns were conducted, by sampling influent and effluent
wastewater (Figure S1): a single campaign in case of plant A and a double survey in case of
Plant B, in order to include both grape harvest time and routine operation. Sampling repre-
sents a crucial step in the characterization of different streams, hence in the evaluation of
plant performance. Several authors have underlined the huge variability of trace pollutants
content throughout a day or a week: influent and effluent single grab samples are not repre-
sentative at all of the actual trends (see, inter alia, [15-18]). For these reasons, the duration
of every monitoring campaign was set at two weeks, much longer than the hydraulic reten-
tion time (HRT). Twenty-four hour flow-proportional composite samples were collected



Int. J. Environ. Res. Public Health 2021, 18, 6827 4 of 22

daily, at each sampling point, in refrigerated auto-samplers, equipped with Teflon pipes
and dark glass containers. In order to obtain one sample, which was representative of the
whole monitoring period, to be submitted to bioassays, daily samples were finally mixed
together. Based on previous research experiences of the authors (see for instance [4,5,19]), a
cumulative volume of at least 36 L/sample was collected, for performing both chemical
analyses and biological tests. Some analyses required sample pre-treatment immediately
after collection, as described in detail in Chapter 14 of Ecotoxicological QSARs book [20].

2.3. Selection of the Bioassays

The tests were chosen based on their standardization, high reproducibility, auto-
mated protocol, sensitivity, adequacy, statistical robustness, biological representativeness,
possibility of extrapolating the in vitro results to potential in vivo hazards, possibility of
cross-species extrapolation. Then, acute and chronic toxicity were taken into account, by
selecting endpoints, linkable with short and long time effects (up to transgenerational
events). Moreover, different levels of biological organization were targeted (organisms,
tissues, cells) as well as different biological complexity (prokaryotes, eukaryotes; animals,
plants; unicellular, multicellular). Finally, the bioassays can detect both baseline toxicity
and particular modes of action, adopted in order to correlate key events with biological
answers. The modes of action (MOA) explored in this toxicological study, as well as the
specific tests and the measured phenomena are the following:

e  baseline toxicity: green alga growth inhibition [21]; marine bacteria bioluminescence
inhibition [22]; freshwater cladoceran mobility inhibition [23]; plant roots growth
inhibition [24]; neutral red dye uptake by viable cells [25]

e endocrine disruption: luciferase activity quantification in human breast cancer cell
line [19]

e  genetic toxicity: point reverse mutations in bacteria [26,27]; chromosomal mutation in
plant roots cells [28,29]; Single Cell Gel Electrophoresis on human leukocytes [26,30,31]